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BATCH TESTING CERTIFICATE |
WELDED WIRE REINFORCING MESH |

steel&tu DE

STRONGER BN EVERYWAY

PRODUCT SURPLIER: 8§ & T WIRE PROCESSING. HAK
PRODUCT NAME:  SEISMIC SE62SMALL

PRODUCT DESCRIPTION:  6,1MM grade 500 # 200 or's
RUINFORCGING STEEL CLASS,  500&

BATCH NUMBER: 301301 - 303400
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CAST NUMBER: 335232, 6815316, 101908, 836753
TESTING DATEY  16.02.16
TESTING STANDARD:  AS/NZS 4671: 2001
NOTES:
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The resulis presented above are a frue and accurate record obtatned from the tesied samples:

Tested by Laboratlory Manager;
2. A Chand

UNIT FIVE, 285 BLENHER HD, PO BOX €718, CHRISTCHURCH. NEW ZEALAND

HOLMESSOLUT!ONS TELEPHONE: +64 33632180  EMAL BEQRHOLME!




